
PRODUCT DROP

2ND EDITION



PRODUCT DROP2ND EDITION

SUMMIT ROUTE MANAGEMENT 
BY RITAM TECHNOLOGIES, LLC
www.ritam.com
For the Portable Sanitation, Roll-off, Temporary Fencing, Restaurant 
Grease Collection, and other Site Service/Equipment Rental 
businesses.

Single-click route optimizing! Instant map views!

If you have been looking for these features in a product that knows 
how the industry operates, here it is.

30+ years of experience and the latest technologies, including 
Google(R) maps combine for a perfect user experience.

Delivery, Pickup, and Service routing may be kept separate or 
combined. Disposal sites may be after each action (roll-off), at end of 
day (portable sanitation), or as capacity limits reached (grease).
[...]
operation and maintenance. Offered in a complete package, ready to 
bolt onto your new truck, or to replace a tired pump on your existing 
truck. This package includes the pump stand, 1:2 gearbox, moisture 
trap, air ballast silencer, exhaust silencer, diesel flush kit, vacuum/
pressure gauge and pressure relief valve. For more information call 
NVE at 800-253-5500 or visit our website at www.natvac.com.

Contact: 800-253-5500

PRODUCT DROP2ND EDITION



B250 MAX PAK BY NATIONAL VACUUM 
EQUIPMENT
www.natvac.com
National Vacuum Equipment is proud to announce the new B250 
Max Pak. Designed specifically for the portable toilet market, utilizing 
a hybrid tri-lobe blower with an integral 4-way for vacuum/pressure 
use and inlet filter to provide protection. This unique package is oil 
free and extremely durable moving 270 CFM. It is capable of running 
continuously at 15” HG. The Max Pak comes ready to mount and 
includes an exhaust silencer. The 1 to 1:5 gearbox makes it easy to get 
the optimum RPMs to the blower while keeping your truck RPM’s in 
check. While it was designed to fit on a Ford 550 and Dodge 5500, 
it can mount on any truck with ample ground clearance. It is also 
available in hydraulic drive to accommodate the 4x4 trucks. THE NEXT 
GENERATION HAS ARRIVED!! For more information call us at 800-
253-5500 or visit www.natvac.com.

Contact: 800-253-550

ASSETVIEW GPS TRACKING SERIES 
BY DPL TELEMATICS
www.dpltel.com
The portable AssetView series is the industry’s smallest, battery 
powered GPS tracking solution for wireless monitoring of any asset to 
improve logistics, manage inventory and curb theft. The innovative, 
self-contained GPS tracking solution installs in seconds, requires 
no external power and can last years on “off the shelf” batteries. Its 
proprietary Adaptive Tracking delivers long battery life while actively 
alerting on curfew violation, movement or geofence breach as well 
as allowing the user to switch to “Recovery Mode” over the air.  The 
AssetView is waterproof and has no long-term contract so customers 
can deactivate and reactivate without penalty.

Contact: tony@dpltel.com

ASSETCOMMAND MAX TELEMATICS 
BY DPL TELEMATICS
www.dpltel.com
AssetCommand is the complete tool for managers to increase asset 
profitability and productivity while decreasing the costs and risk of 
equipment theft and rollovers.  This industry first solution empowers 
the equipment owner to remotely shut down their machines, 
wirelessly locate them any time via GPS, collect hour meter readings, 
track hour based service intervals and receive real time alerts for 
tilting or rollover of the asset.  Managers select the desired angle of 
tilt to match the alert with the applicable rental asset(s). Users can 
also receive alerts for loss of power, boundary or curfew violations 
to curb unauthorized use.  AssetCommand is palm sized, has no 
external antenna and contains an internal backup battery to continue 
operating the unit if disconnected.

Contact: tony@dpltel.com

PRODUCT 2ND EDITION



2500 G VACUUM TRUCK 
BY AMTHOR INTERNATIONAL
www.amthorinternational.com
2019 Hino 338, 260 HP, Auto Allison Transmission, engine block heater, 
chrome grille, heated mirrors, power windows & doors. 2500 gallon 
one compartment aluminum vacuum tank, hot shift PTO, Fruitland 
500, 396 CFM, pump, 4” inlet/6” discharge, aluminum extruded hose 
protector, (2) 20” manways on top & rear, 12” primary shutoff, 3” hose 
connection, curbside ladder, rear work lights, (3) 5” sight glasses rear 
hose holder. Unit is ready to go.

Contact: tfloyd@amthorinternational.com - (423) 260-7971

2000 G ALUMINUM PORTABLE RESTROOM 
TRUCK BY AMTHOR INTERNATIONAL
www.amthorinternational.com
2020 Hino 268A, 260 HP, 2500 Allison Transmission, engine block 
heater, exhaust brake, chrome bumper. 2000 g aluminum portable 
restroom tank, (2) compartments, 500 Fresh water/1500 Waste, 
Masport HXL75.pump package, hot shift PTO, AMT 12v water pump, 
Hannay hose reel with hose, wrap around hose troughs, movable 
aluminum extruded 2 unit port-a-potty hauler, Betts LED lighting, (2) 
toolboxes w/turtle tiles, 20” manway with stainless lid.

Contact: tfloyd@amthorinternational.com - (423) 260-7971

4000 GALLON VACUUM TRUCK
BY NATIONAL VACUUM EQUIPMENT
www.amthorinternational.com
2020 International HV507, Cummins L9, 370 HP, Allison 3000 
transmission, chrome grille & bumper, aluminum wheels, Jake brake, 
engine block heater, power & heated mirrors, power windows & 
locks, air ride, chrome visor. 4000 gallon aluminum vacuum tank, 1 
compartment, (2) 20” manways 1 on top & 1 on rear head. 4” inlet/6” 
discharge with caps, 12” primary shutoff, 2” pressure relief, aluminum 
extruded hose protector, rear hose holder, (3) 5” sight glasses, hot shift 
PTO, Fruitland Elim A-SM870 vacuum pump, 512 CFM, fan cooled, 
BETTs LED lighting, backup camera, aluminum frame mounted 
toolbox. Ready to go!

Contact: tfloyd@amthorinternational.com (423) 260-7971

PRODUCT 2ND EDITION

EXHIBITOR



SLUDGEKAT BY GORMAN-RUPP PUMPS
www.GRpumps.com
The SludgeKat, Gorman-Rupp’s new self-priming, positive 
displacement, hydraulic piston pump, is designed to handle 
applications involving heavy sludges and slurries where other pumps 
fail. The SludgeKat has 4” suction and discharge ports and is capable 
of flows up to to 226 GPM and heads up to 390’ TDH. Depending on 
the product being pumped, it can pass up to 2.4” diameter solids 
without damaging or clogging the pump. The unit is equipped with 
Kohler Tier IV engine-driven technology. The pump end frame is 
mounted to a 52-gallon fuel tank base and offers a full load run time 
of 25.5 hours. Each pump comes standard with a DOT-approved 
wheel kit. The pump end frame can be detached from the unit 
and when connected to optional 150-foot hoses, provides increased 
portability around the job site. The SludgeKat is the ideal pump for 
clarifying pits, wastewater treatment, loading and unloading rail cars, 
oil and gas drilling, and environmental clean-up.

Contact: grsales@gormanrupp.com

FAST® WASTEWATER TREATMENT 
SYSTEMS BY BIOMICROBICS, INC.
www.biomicrobics.com
Where there may or may not be infrastructure available, FAST 
wastewater treatment systems are engineered to treat wastewater 
containing high biological loading (BOD) concentrations often 
having and Fats, Oils, and Grease (FOG) levels that are significantly 
higher than standard sanitary-strength sewage, which are typically 
found in commercial properties. Ideally suited for use in commercial 
properties, mixed-use and other high-strength waste applications. 
Typically, hotel/resorts, restaurants, Schools/Universities, Country 
Clubs, shopping malls, grocery stores, food/beverage facilities, 
wineries and brewery commercial facilities are among the most 
challenging projects. The stability of the FAST® treatment process 
with fully-submerged, fixed-film media and the effectiveness of 
activated sludge treatment helps in certain applications where a 
particular facility may have additional challenges due to the unique 
characteristics of the wastewater. Other systems, options, and 
accessory products customizes the system for particular treatment 
needs: screening devices (SaniTEE®, MyTEE®, or BioSTEP®), clarifiers 
(ABC®-N, -C, or –P), FOGHog® Grease Trap, etc.

Contact: jcisneros@biomicrobics.com

SEPTITECH® STAAR® TRICKLING FILTER 
WASTEWATER TREATMENT SYSTEM
BY SEPITECH, A SUBSIDIARY OF BIOMICROBICS, INC.
www.septitech.com
Designed for both multi-family domestic and high-strength commercial 
wastewater from 100 gpd to 150,000+ gpd for residential and commercial 
wastewater treatment applications. The STAAR Filter Commercial Systems 
utilize a biopack plastic media to treat high organic loads that integrate 
with other technologies and accessories.  The simple, automatic and 
reliable equalization and clarification process treat high organic loads that 
integrate with other technologies and accessories.  The biological trickling 
filter technology also maintains low levels of Nitrate-N with all below-grade 
components that fit in readily available concrete, plastic or fiberglass 
tanks. SeptiTech’s “Smart” technology allows the system to go into a sleep 
mode that will dial down activity and eventually shut all power off until 
normal flow conditions are detected. This allows the STAAR® system 
to achieve lower operating costs and power requirements. Additional 
features are also available to further enhance quality and dependability.

Contact: info@septitech.com

COMPANY NAME
Website
Description

Contact: ??????????

PRODUCT 2ND EDITION

EXHIBITOR

EXHIBITOR

EXHIBITOR



SCIENCO® SCICHLOR® SODIUM 
HYPOCHLORITE GENERATOR BY SCIENCO/
FAST, A SUBSIDIARY OF BIOMICROBICS, INC.
www.sciencofast.com
Scienco® SciCHLOR® sodium hypochlorite generator is designed 
to give a large span of markets a safe and effective way to disinfect. 
With salt, water, and electricity, the SciCHLOR® System with multi-
pass SciCELL® Electro-Chemical Activation (ECA) technology will 
produce an available supply of 10-60lbs. chlorine-equivalent/day 
sizes. Connected to an incoming water source (55-85 degrees F) and 
with operating modes of BATCH, CONTINUOUS, CLEAN, STEUP, and 
DIAGNOSTIC, the brine solution multi-passes through the low-voltage 
DC electrolytic cell to provide a cost effective and reliable method 
for the needs of medium to large onsite disinfection applications 
(ex. dairy farms, aquatics, food/beverage processing, hospitals, 
hotels/resorts, water treatment facilities, etc.). Recirculation method 
keeps control of desired chlorine concentration while the assembly 
minimizes maintenance down time. Example of effectiveness: With 
an 800 ppm FAC sample taken from the SciCHLOR unit, the solution 
killed 100% of the Staphylococcus aureus and E.coli organisms within 
30 seconds.

Contact: solutions@sciencofast.com

BIOBARRIER MEMBRANE BIOREACTOR BY 
BIOMICROBICS, INC.
www.biomicrobics.com
“The complete, optimized design of these “ULTRFILTRATION” of the 
BioBarrier Membrane BioReactors (MBR) dramatically simplifies 
the settling, screening, direct aeration and ultrafiltration of the 
wastewater treatment process to remove 99.9% of the contaminants. 
Certified to NSF/ANSI 40 class 1, NSF/ANSI 245 (nitrogen reduction), 
NSF/ANSI 350 (water reuse) and EN12566-3 standards, this 
blackwater/greywater treatment system establishes the material, 
design, construction and performance requirements for onsite 
residential and commercial applications.  The BioBarrier®-N adds 
an additional anoxic zone to achieve higher Nitrogen Reduction for 
environmentally-sensitive areas: 

• BOD less than 5 mg/L

• TSS less than 2 mg/L

• Turbidity less than 0.2 NTU

• Fecal coliform less than 200 CFU/100 mL (without
disinfection)

The BioBarrier® MBR combines the advantages of activated sludge 
treatment with ultrafiltration flat sheet membranes with a pore size 
of 0.03 μm – eliminating the need for secondary clarification tanks (in 
most cases). The result is a system with a smaller footprint. With the 
solids-liquid separation process inside the tank, the system produces 
a clear, highly purified effluent that is suitable for water reuse, direct 
discharge into the receiving environment, a reduction in drainfield 
size (please check with local regulation) or further treatment by other 
technologies to achieve Net Zero Water goals.”

Contact: jcisneros@biomicrobics.com

PRODUCT 2ND EDITION

EXHIBITOR

EXHIBITOR



LENZYME PRIVATE LABELED SEPTIC 
TREATMENT BY 
www.GRpumps.com
Lenzyme monthly septic maintenance treatment. Product is a high 
quality bacteria and enzyme base. It also helps to maintain septic 
drain fields. Other usage are treating drain lines, grease traps, sewage 
ponds, sewage spills, Cesspool and drywells. Excellent for maintaining 
high biological activity in all systems. Product can be in our brand 
name or we private label this for licensed contractors Free of charge. 
Drainfield kits for sluggish septic fields and root treatments are also 
available.

Contact: lenzymesales@gmail.com

VEGAPULS C 11 BY VEGA AMERICAS, INC.
www.vega.com
VEGAPULS C 11

Wired radar sensor for continuous level measurement

VEGAPULS C 11 is the ideal sensor for non-contact level measurement 
in simple applications where a high degree of protection is required. 
It is particularly suitable for use in water treatment, pumping stations, 
rain overflow basins and level monitoring. In bulk solids the sensors 
are used in small bulk solids silos or open containers.

Contact: americas@vega.com

VEGAPULS 31 BY VEGA AMERICAS, INC.
www.vega.com
“VEGAPULS 31

Compact radar sensor for continuous level measurement

VEGAPULS 31 is the ideal sensor for non-contact level measurement 
of liquids and bulk solids in simple applications. It is particularly 
suitable for use in water treatment, storage tanks with acids, lyes and 
additives in all industrial areas, or for measuring levels in plastic tanks 
from the outside through the tank wall. In bulk solids the sensors are 
used in small bulk solids silos or open containers.”

Contact: americas@vega.com

PRODUCT 2ND EDITION

EXHIBITOR



LOADMAXX PLUS TRAILER SCALE 
BY AIR-WEIGH ON-BOARD SCALES 
www.air-weigh.com
Arm your trailers with the new LoadMaxx Plus trailer scale and 
eliminate the many costs associated with trailers being overweight 
or underloaded. Air-Weigh Trailer Scales provides real-time weights 
while you’re loading so that you load correctly the first time and get 
on the road efficiently.

Contact: awsales@air-weigh.com

LOADMAXX TRUCK/TRACTOR SCALE 
BY AIR-WEIGH ON-BOARD SCALES
www.air-weigh.com
The Air-Weigh Truck/Tractor Scale comes with all of the features you 
need to manage the weights of your entire fleet easily. Whether you 
simply need to know weights at the loading site, or you’re looking for 
an integrated solution to better manage your fleet, Air-Weigh tractor 
scales provide multiple options for your business. View axle group 
weights in the cab - Steer, Drive, GVW and even pair it with our Trailer 
scale for the full weight data. No more guessing, know your weights 
instantly.

Contact: awsales@air-weigh.com

UTILIGUARD 2 UTILITY LOCATOR BY 
SUBSITE ELECTRONICS
www.subsite.com
The Subsite Electronics UtiliGuard® 2 is a new multi-frequency 
utility locator based on the popular UtiliGuard system. Available in 
Standard and Advanced models, UtiliGuard 2 takes all the proven 
performance-boosting features of the original UtiliGuard and adds 
several important new capabilities including an all-new user interface, 
integrated data capture, and GPS positioning.  The new UtiliGuard 
2 user interface was designed with industry specialists and trainers 
to feature simplified graphics that are easier and faster to interpret. 
Operators will notice an obvious change in screen layout when 
directly over a utility locate, providing positive confirmation. The 
new combination of screen graphics delivers increased operator 
confidence, locate consistency and operational performance. 
UtiliGuard 2 automatically captures data without altering the 
operator’s normal workflow.  This data can be used by operators 
to verify their performance and demonstrate quality and process 
compliance in the field. Supervisors can also use this data to track 
performance, compare it with benchmarks and enable actionable 
outcomes to be implemented. This reporting and auditing capability 
helps increase quality, reduce cable strikes and increase productivity 
across multiple crews.  For more information on the UtiliGuard 2, visit 
www.subsite.com or contact your local Ditch Witch dealer.

Contact: karly.rupp@subsite.com

PRODUCT 2ND EDITION

EXHIBITOR

EXHIBITOR



UTILITY INSPECTION EQUIPMENT 
BY SUBSITE ELECTRONICS
www.subsite.com
“Subsite® Electronics utility inspection equipment is ideal for 
pipelines too small to allow man entry, including water and 
wastewater collection and conveyance systems. Solutions include 